L =2 TLAN A= 9 AL Nel/12 SST-eagle Freya

\ 0404-552

2530-012 ~ 2521-078
5
<>
2521085 2532.044 s 0/- 2500-073 |
< ok %{2532-030
NI 2532-021 - ‘
=5y ESEZaUTIE 0414-104

|

|

|

|

|

|

|

< 2521-081 ™ |
| // 250000\ |
| i
i \/ 0414-102 gyﬁ’Q ]
~. o / ) - ‘
2532-021 !

2506033 _2539-020 / ) : Vs |

|

|

|

|

|

2506-030  (B1I5%) (ot included.)

7 v JIE12mm

[AAA T L= FR AN —

These blade spacers (for main blade) are adjustment
in order that the thickness of grip comes [ 2imm.

/2500-044 SIS

L
-~

3@ 2 A
! = (oL 2539:009
Ve 2531001
2500-089 D e 531-001  0414-108
2506-041 -

N e . ) s - \ > /\(
- - — ™
RN : o % A NS
04141097 R // )j
[t Ene e = e e — . —— P - - 1
| a7 | [ ] -
2531-003 RN & o7
ot et ! L N / I
~

~ /
! /’i\\m\y/ T
L’ O L

% a7 ﬁ\/ ~\\\\ L
0 25 B O 2531-001

2000l [6 "3 0404711 N
\5@6 X \ e ~.

w@ 2 8. g 2532-028 ~

~CLAL .~ 2521-080

ijis \\\ ‘ /// 25:,’&9?11_'

@ s0001

’ . | 3~ 15:7_% 002
} ’ : A / P I Lo
) 0414-105 \G{‘ T e e
\ IR e 2500-073

- ~ e /

|

|

\"\\ ,,:,, - l

/‘ ‘ \@/ ,..__253_2:.(?@__ '

5 %/) !

| \ - |
< R 2332:031 /

N | 2332021 I

| |

VA
I
R

) ,As {1-018
. U
2325-002




A=)V TLAY ,—9)At No.2/12

1-}"No, w4 AB fiits(') W&

Cord No. Name of Parts Q'ty Price Remarks

0404552 SX 7L — PR v ¥ — Brg1d ) 2.000 AT X FBrgli g L35

SX Blade holder with Bearing Thrust bearing is nccessary to purchase.

0400811 | 3SRV Damper b #10 2 1,000

0414100 | T2 donor ead Adsemiy ! 19.800

0414-101 R 1 900

0414-102 g Sji,ifd; v ! 300 \Tu;sngz{nd FW

0109 | G S hlder 2 0

0414-104 e 7 ! 2,800 g;ﬁﬁn’;tp}r\eﬁed

0414-105 L 1 1,200

o | L : a0

0414107 | N Goizerconol o 2 | i dopperindscrew

wieios | NI ET : 00| s soprer s

0414-109 éiﬁn{eljlc:l Zali/nwrol};rll‘;agflo;()éo 2 6.000 ";;j(};:l;;d Zr'):e;;a:i;:b: Ty

0414-110 f){l;;t :njs; (gﬁn;etﬁcg%ﬁﬁfﬁE%Jﬂ) 2 800 jiliﬁrew

200019 | omimct abe WegS Lo2M whte ! 400

2500-044 Brg. ¢8X@16X5ZZ 2 1,200

2500-061 Brg. 4Xp9X47Z 2 1,200

2500-073 Brg. p4Xp8X3FZZ 2 1,200

250008 | B TS 2 1.200

2500-090 Brg. @5X@g13X4FZZ 2 1,200

2505-007 m'l’:yﬁfn;* 7 b 10 200

(317) (Not included.)

2506-030 FW 4X22X1T 4 800 33 ;;’:f l—znll'l}‘ﬂx&—ﬂ—
These blade spacers (for main blade) are adjustment
in order that the thickness of grip comes 12mm.

2506-035 FW 8X12X0.1T 10 400

2506-041 FW 5X12X1.5T 5 600

2511-018 ér;sxm::{m\/l);r{;l;)\gg;(? \313‘: Sﬂgt;.xll’;/ ™ ! 500

z n

252100 | Cofter 2 gxaxios. 2 30

252080 | Lol agksxe s, 2 0

2521-085 goﬁer_gé.sigéz z 300

2521086 | Cofter 12X15%5 2 30

e I -1 s L0 | i e hixs

2300 | Sy 10 00

2532.021 a;sgrg;mﬁ;]g = Maxio 10 600

2532-028 ga;SZrZNXM'g)’({f — M2x8 10 800

2532-030 é:a; sZerZL/é.ngé - M2oXs 10 800

2532-031 gag'szrng%;({f ~ M2X6 10 800

2532-044 é:a; szrzv;;vli)?}; (;arr:i/l:n)gjf ML) 2 400

2532-049 é;a; szreijM%gX;;SESM FOXI3CS 10 800

wwan | Ll A

99




A=) TLAY -9y zab No.3/12

0414-111

0404-403 (B3%) 0414-112
S-60 Starter shaft
not included

0404-402 / I \
2531-003 / ‘

N
l 2500-066
@ ~~_ 2500-049

0404-034
2529-008

2532-021

0404-531

ﬁ Q\ 0403-011

0414-162

A RS s
(v I UHR)

Prop nut included

2531-003
2500-049

with engine 0404-011 (x> YV H) 2537-001
— (For ENYA) v
0414-113
0404-012
(YS,0861SXJi1)
(For YS,08,61YS)
0404-514 ——

2538-008

0404-805
Eosooiﬁ) 0404-515

For 0S60)

x v I 5%

Engine not
included

2521-084

2506-014
2539-020
<> @\@\ \@
RC @% 0414-114
2532-031 =
2525-002

2532-002 T 2532-034 _
@ g~ 2506-019
Q@. S

2521-053

—
2532-034 ?——
L0
2506-019
2572.002_

2532-022

100



A=) TLANY =9y at Noas12

1-}" No, hHEd AN A%t it %
Cord No. Name of Parts Q':y P\r;cc : l,gemark;
0403-011 N
Mast rock ! 300
. T8SWRIT 4 v a7y bdy bu— LT —L4
0403-085 11-85 W-type wash-out control arm 2 3%0
Ay —F—7T—1)—Wa x> v
0404-
04-011 Starter pulley washer (for ENYA) ! 300
Ay —F—7— Mg YS, 0861SXI]
0404- .
04-012 Starter pully washer (for YS, OS, 61YS) ! 300
FTTTAT — 4
0404-023 Radius amm 2 300
. XX —{t7 7 v FNN
0404-034 Clutch bell with gear ! 4,500
R EXZ =V U777~
0404-118 EX cooling fan ! 2,000
j S60AX Y —¥—Hy T S A
0404-402 S-60 Starter coupling ! 2,000 ¢ H Bre. “fk(ﬁ
i with screw Bearing pressed
0404-403 S-60A Y =%~ v 7} - ol
$-60 Starter shaft ! 2,000 $-60 Starter shaft not inc
S- arter shaft not included
0404-514 SXAZ—F—=7T—1/—+tv} F N T =1
SX Starter pulley set ! 3.000 with taper coller
0404-515 SXrrvry7uay 7RL) %1
) SX engine block (R,L) each 1 1,800
_ SXATvva7b—btvh ST
0404-531 SX swash plate set ! 4,500 \sil‘l]l‘ ; ]:l tlm )ll/ Hi
PR B L L pre
Drive auto-rotation ! 2,800
] SXF7 — 75— % 7 — (0601
0404-805 SX Tepar coller (for 0S60) ! 300
B @l0X 1 <A} P=1951.=220
0414-111 210 Main mast P=195 1.=220 ! %00
R vt vary b7y b V A T N ;
0414-112 Wash-out block set 11}\(‘ 1,000 /('/4 }\" e 777
o5t se Slide, radius block
0414-113 Main gear 95T 1 800
_ +h FFYR6T R
0414-114 Second gear 86T A 400 A
e \i/lt!l;C()”Cr and screw
0414-115 Auto-rotarion case ! 800 \:v{n: jgrew
0414162 W79 97
Clutch shoe with shaft ! 3,000
2500-047 Brg. 912Xp21 X527 2 1,200
Brg. p12X16L > 7 x A
2500- 8.0 {
500-048 Brg. ¢12X16L. one way ! 1,500
2500-049 Brg. p10Xp19X5ZZ 2 1,200
2500-066 Brg. p6Xp19X6Z7Z 2 1,200
2500-072 Brg. p3XeT7X3FZZ 2 1,200
; M2+ b
2505-001 M2 nut 20 200
FWad B At
506-
2 014 FWp4 hardened 3 600
2506-019 FW 3X4.5X0.5T 10 200
509- T FiLE Y 2X11.8
2509-003 Needie pin 2X11.8 z 300
] 7T~ 3XSX4.1
2521-053 Coller 3X5%4.1 2 300
] 717 — 4X5X4.58
2521-084 Coller 4X5X4.55 2 500
X @5t — b p
2525-002 oo 5 1,000 Ty b R7 U a— MIX6H
X 3 ball ’ with Set screw M2X6
2529-008 )~ 7 55060
Q ring $5060 5 300
ATy b AOY F(D) pSXSXM3
2530- o -
0-004 Pivot bolt (D) g5X5XM3 2 400
VAT R RV M(E) 9SXTXM3
2 " ?
330-005 Pivot bolt (E) gSXTXM3 2 300
by R AT a— MaX4
2531-003 Set screw M4X4 10 300
] Fa oy TAY ] a— MIX8
2532-002 Cap screw M3X8 10 300
Xy v TA7 ) a—- M3XI2
2532-004 Cap screw M3X12 10 400
j ¥y v T A 2— MaXI0
2532-021 Cap screw M4X10 10 600
X vy TAY) 2— M4XI15
2532022 Cap screw M4X15 10 600
¥y 7TA7 ) a2 MIX8
2532-028 Cap screw M2X8 10 800
] X v TR - M2X6
2532-031 Cap screw M2X6 10 800
¥y v T AT Y - M3X5
2532-034 Cap screw M3X5 10 400
: T v 7 AY ) a— M2.6XI02F
2537-001 Tapping screw M2.6X10 type 2 10 500
M3X8liL Y A G
2538-008 M3X8 countersunk screw 10 200 ai(}!{wnher
7539020 MaX12 A 2 Ak '
: M4X 14 buttom bolt 2 oo

101




A=) TLAY s—vyak Ne5/I12

2532-031 2525-002
2532-030 0414-129

2521-039
2500-073 %\O \
. 2500-073

0414-125
2524-001
g 0414-134
@ 0414-131
~
..

0414-132

Q{—' 2521-016
2521-058
/ 0414-133
’2253 1-003

"ll,,,'@
2505-006

a

2532-002 \/
2506-020

2537-001
2500-073

2532-048

2521-078

2521-078 0404-625

2500-073 @% @, 2505-006
Q. 2500-050

] 2506-020 @y
2537-001 2521-083
0414-127 2500-051
0414-126 %Q &%

2511-029

2532-031

2524-001
Qs 2522-001
O
2524-001 ZES R
SN < [\2s22-029
%
25 -

N ~
P
B!
ALY Ah
// I 7
J

22-029 )
L W ol 4
v‘\‘\
> b d—
& Zall

2522-005
©2522-005

2522-005

2522-022

F — R A )

(Screw for install the sarvo)

102



— ) TULANY s—vyAt No6/12

-} No, hREd A fifitgs(i'h B %
Cord No. Name of Parts Oty Price Remarks
0404-625 ay ba—nLN—4 0y b ?‘rl 500
- Control lever set )
ALy FEsF T —A4R) Brg. 1+ AIS
0414-125 Collective pitch am (R) ! ,200 Bearing pressed
JL 7 FE 9 FT—A(L) Brg. J1AVY
0414-126 Collective pitch arm (L) l 1300 Bearing pressed
aL Yy F LT b
0414-127 Collective pitch shaft ! 300
- SLsFEyFARE
0414-128 Collective pitch bolt ! 0
EN A Brg. B¢
0414-129 Aileron lever ! 500 Not bearing
0414-130 I LNR—-g LIN- ) 600 o— )L €4
Elevator lever with roll pin
LLAR—F L~ +T7 FR)
.13
0414-131 Elevator lever shaft (R) ! 400
ILA=FLR-Tx 7 ML) 0=k €AY
132
0414-132 Elevator lever shaft (1.) ! 300 with roll pin
TLN—% Fbs LA By bt 5 SSti
0414-133 Elevator torque lever pivot p4 ! 500 with set screw
0414-134 L L 5T 2 600
Elevator arm
2500-050 Brg. 93Xe8X4ZZ 2 1,200
2500-051 Brg. p4Xp8X3ZZ 2 1,200
2500-073 Brg. p4Xe8X3FZZ 2 1,200
2505-006 M3J A 0> b 10 200
' M3 nylon nut -
11— ¥ g2X10
2506-016 Roli pin 92X 10 10 10
2506-020 FW 5X10XIT 20 200
7 ORA A I7V-M3X40
.02 :
2511-029 Cross member M3X40 2 300
77— 4XTX1.5
2521-
2521-016 Coller 4X7X1.5 ! 200
77— 4X6X2
2521-039 Coller 4X6X2 2 400
717 — 4X6X5
2521-058 Coller 4X6X5 2 300
71T — 2.6X4X4F
2521-078 Coller 2.6X4X4F 2 500
717 — 3X5X1
2521-083 Colter 3X5X1 2 500
7Yy A MOy FM2X16
2522-001 Adjust rod M2X16 3 300
T A NIy FM2X45
2522-003 Adjust rod M2X45 3 300
7Y x A Mgy FM2X110
2522-014 Adjust rod M2X110 3 500
TV A RE Y NM2X40
7 -
2522-021 Adjust rod M2X40 3 300
7V A ATy FM2XT75
2202
2522-022 Adjust rod M2X75 3 300
e FU 4 AUy F M2X65
2522029 Adjust rod M2X65 > 300
M2y N N
2524-001 M?2 rod end 10 500
e 0 EX ¢ SH— ¥a o TR 2 M2X6 1]
2525-002 EX § 5 ball 3 1,000 with Cap screw M2X6
ty P A2 ) - MdX4
2531-003 Set screw M4X4 10 300
FxyTAV) 21— M3X8
2532-002 Cap screw M3X8 10 300
Faxoy TA7 2— M2L6XS
2532030 Cap screw M2.6X8 10 00
¥y TAY) 21— M2X6
2532-031 Cap screw M2X6 10 800
Xy TAL) 2~ M2XI15
2532-048 Cap screw M2X135 10 800
5o €2 7 A7) 1— M26X102H ZIEGh]
2537-001 Tupping screw M2.6X 10 type 2 10 0 with washer
YA SV, T ST 3
2517002 K15 7 €2 7 A7) 2-- M2.6X16 0 S0

Tapping screw with washer M2.6X 16

103




A=)V TLAY s-vyAak No7/12

2505-002

2533-024

0414-123

2533-024

%,

6

2536-001 0404-675 0404-794

2533-023

2532-004

2533-023

TN 2506-010

N -~
\//
L1

/2531-002

2505-006

@

e <

2531-002 /

2531-002

0404-206

L 2505-006
~ ]
o 2531002 /
~._ 0404-027
~
.
\~
. .
~ -
~



A —%)N TLAY x—uyat No.8g/12

1-}"No, e AR fibts ('] il £
Cord No. Name of Parts Q'ty Price Remarks
0404-027 AFy FRTTFY 27 4 300
Skid pipe cap
S U4 v T EY Assy S 500
0404-205 Landin gear assembly 1 set >
A¥y F7vF 2
0404-206 Skid foot - L% .
XXy F5 {77 o) fod 7 ook
0404-333 Skid pipe (Black) 2 1,600 single part is black only
woaers | BRIV IENTT X 600 SUS/IL 7, 57T
Fuel tank cap 1 set SUSpipe, Tank cap
¥ v 7R L
0404-677 Fuel tank rubber cushion 6 500
ELBRE 7 > 7t v b (540cc) HEF 17 13X
0404-794 EL fuel tank (540cc) light type 1 set 1800
F—RTL—4 1 NN
0414-120 Servo flame 1 set 3,000 with screw
24T L—L JS + Y
0414-121 Main flame 1 set 2,500 with screw
i XA~} 154 * U1
0414-122 Machanical mount 1 set 800 with screw
Fr¥r AR yIN—- M3X345
0414-123 Cabin cross member M3X34.5 2 590
FYVY 7 0A X3~ M3X43
0414-124 Cabin cross member M3X43 2 500
M3 b
2505-002 M3 nut 20 200
2505-006 M3 F A0 F b 10 200
M3 nylon nut
2506-010 FW 3X9XI1T 20 200
s O AR IN—M3X64
2511-007 Cross member M3X64 2 500
NP 7O R A TN~ M3X46
2511-020 Hexagon cross member M3X46 2 500
oy A7 2— M3X5
2531-002 Set screw M3X5 10 300
¥x oy TAZY) 12— M3XI12
2532-004 Cap screw M3X12 10 400
¥x v TAYY) 21— M3XI8
2532-038 Cap screw M3X18 10 400
FRPE A M3X15
2533023 Pan head screw M3X15 10 200
F RPE A M3X32
2533-024 Pan head screw M3X32 10 300
7y €T A7) 2 — M3IX8
2636-001 Tapping screw M3X8 10 100

105



A=) TLAX s—v9)Ab No9/12

2506-005
2509-012 2500-073

0414-140
0414-163  0414-142 )
_4_>,/

24 0414-139

M\ e %H 2500-073
2509-012 / - 1525002

- 2532-031
2506-029 2505-002
J" 2506-005
2532-030

2500-068
2521-061

//\/
7 2500-054

2521-079

2507-001
0414-163

(A54 K&ty b)
(M6 nut included with slide shaft)

£505-006 2532-005

2504-027

0404-662

2531-002
0414-138

— (@/—_—f 2533-023
Inside dia. :Large

R )

K
Inside dia. :Small & 2500-062
2532-028 0404-662

2525-005 v, 2505-001
2506-003

2533-023

0404-662

2505-006 B~ ]
Y0, \
2500-070 N
2505-006
2532-028
2506-004 /t@ 2532-005
0414-165

0414-119

0414-137

72509014
2534-006 /ﬁ

\\
jo )
5
3
S

e
7 2509-014

e -
e \ s
’ ~

/ -

/,L
' ’ 0414-136
2537-002 | W/M /,/

\ ! ,/,
' ~
IR NEESIN . /,/

| ~
@ 0402-523
@\ 2500-008
S
" 0414-117
. !

l_.______ 2509-015

106



=7

NV 7L AN Ss=vYAL No. 10712

7=F° No. o N3 fili k(D [ E
Cord No. Name of Parts Q'ty Price Remarks
CE W A l w

e |t i A |

e | BT = |
0414-117 éwl?n;/eri;e;r%;7¥ T ! 300 Si;:‘:]lif’iz i
0414-118 é’ol;/n;rie;fh};f/ v7F ! 700 Sit—}::nl/lltpi:r/) t
0414-119 ‘TZTP":Z;,;)T_ 187 1 000 Si;t:r’obui); !
0414135 RGN A ! 1.ova i rew
0414-136 Eu?;]e_r fo;r(];l 1l'jod_ ;!/57;/73}:1 #5L=734 lls;e(l: 1,200 ﬁsi&xﬁlied
0414-137 l?uf;:j; g):tr(];l ;;Jui;e}l/ T llsitl‘ 500

s | Taraamt, 0 S T I
0414-139 T itowch o ‘ s00

0414-140 ;ﬂﬂp}il(/c:]e.:yvzl:c:l;;rﬂ 77 ! s00

0414-141 Tt pren b ! S0

0414-142 T p’:"cl}fhj‘: JorEsE ! 500 Tt piteh me,ﬁﬁnﬁfﬁ
0414-143 T \fm/ SR ! 700 with rltl:lltpi; t
0414-144 Yot patieg witn st C ! 1,200 R e
0414-146 /O\cfggi_n:l }ll';il7b:oﬁ :):.pz ZKI(‘EXUS ! 1,500

0414-163 Shie man ! a0 M6 s ol
0414-164 ’?;Ih}gu,s\u:; 77 ! 800

oaates | B ek blade L5 2 500

2500-054 Brg. §6X ¢ 10X32Z 2 1,200

2500-061 Brg. $4X §9X4ZZ 2 1,200

2500-062 g;ﬁ}jfg““; 52 ;}):’h:‘“; 2 1,200

2500-068 Brg. §5X § 13X4ZZ 2 1,200

2500-070 Brg. ¢3X $9X3 2 1,200

2500-073 Brg. ¢4X ¢XX3|:ZZ 2 £,200

IR AR 1

2505-001 Mo F 20 200

2505-002 m;l’m(’ F 20 200

2505-006 m;f]yfm:"'n:("“ 7 F 10 200

2506-003 FW 3X6X0.5T 20 100

2506-004 FW 3X8X0.5T 20 100

2506-005 FW 4X6X0.5T 20 100

2506-029 FW 6X8X(.3T 4 500

2507-001 E:r‘i)n; ;/'l ?ss 1.5 10 100

IR A AR z

2509-014 l‘zi);;ibntgs‘/z)?jzxs 10 S00

2509-015 l‘;o'”‘ ;:?fﬁ l22x12 10 500

2521061 s s 2 300

2521-079 o R 2 500

2521-082 g{ )E;&’g‘g;ﬂ‘ 2 500

2522.001 R o ara X1 s s00

2525-002 XSS : L0 e Cop e W36 X T
2525-005 X il wi 5 1000

2531-002 glél’“];e‘f ;//n])xs' — M3X5 10 300

2532.005 é;sfr;vi&)mj — M3X16 10 400

2532-028 é,;‘“’r;&&i 2 MIXE 10 ROx)

2532030 gﬁ;\k’r;ﬁgé)\;  M2.6X8 10 800

2532-031 C*‘rdr:w/reiv/r:éx')ﬁ - M2X6 10 B0

2533023 P b seroot MIX LS

2534006 o en WD ox12 T 10 o

B0 | prienaces MIKIZopen 10 20

2539015 é’;nfle';ﬁ L Aaxe.3 2 S0

2537-002 ?:pL;fllrg{L:e[; \fll){; ;}l;;lfh)e)r ;1 ;62? izév()Xl() t 30

107




A=) TLAY =2y xb No.11/12

....... e w
I i S NROBO.
HEFADMO LIMNED FF I N Do fPaasicn

i W03 E 5 TLURR 3 M
- - ,'-”LJHIRDBVO/ ' — —

\ 0414-151 . 0414-152

2532-012

0414-149

2505-006
2533-023

2506-010

0414-147

0404-547

2506-010

2532-002

2534-006 |
| 2532-030

2505-006

0414-148 ;
7
#

Y

. 2532-030
,/ - I

< A 4 N\ 0414-145

‘\\ 0404-796 |
\__ _________ . |

108



A=)V TFULAXY —vyab Ne12/12

7-}"No, L A k&) i £
Cord No. Nume of Purts Q'ty Price Remarks
orsar | o e ! 500

0404-796 TTmTt;goz;liejt;n;j o " 4 400

1145 ?ail—bg/o?n';l:ge-/x/~xt 5 FL=360 5 1 500

onsa1 | SoE” ! 3500 o s e
0414-148 o j“‘;d” 1 1,000

0414-149 'Ll?ijg‘llsgbljllz};r set 1l ilz 1,500 :ngfctrew

0414-150 ﬁor[lz}(%n%gllf\m/ bz];xd ; si\l 500

s | L T T

0414-152 lzirz d;jlv (i)?ta?l ilt/ahl(l{feyg k ! 800

0414-153 Eﬁgti: ls'z:eyyﬂulﬁglr}igt:;on manual ! 2,000

2505-006 M3 n’; ‘gn'fmf Tk 10 200

2506-010 FW3X9XIT 20 200

2532-002 égbc’r;ﬁgx% - M3X8 10 300

2532-012 é?a;“bc/[;;;éx%j — M3X35 10 400

2532-030 o« ks M2.6X8 10 800

2533-023 F_’ran/\'higig sz\rer\\?r\)d(;)s(lS 10 500

2534-006 T?a:pifgysg‘e?v gi;&; I%%%thruzj bhoa 10 200

109




